



12181

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	10	882313	SCREW, (M6x16), Cover	4		
2	25	882714	SEAL, Oil, Crankshaft, Front	1		
3		882458	COVER, Timing, Lower	1		
4	10	882292	SCREW, (M6x18), Flange, Timing C	1		
5	10	882374	SCREW, (M6x40), Timing Cover	2		
6	10	882296	SCREW, (M6x45), Flange, Timing C	1		
7	16	882715	STUD	2		
8		882459	COVER, Timing, Upper	1		
9	27	882382001	GASKET, Oil Pump	1		2
10		882370	POINTER, Timing	1		
11		882602	RETAINER, Crankshaft	1		
12		882394	PIN, Dowel	2		
13	25	882402	SEAL, Oil, Crankshaft	1		
14	10	882379	SCREW, (M6x22), Flange	5		
15	10	882629	SCREW, (M6x20), Allen	2		
16	10	882291	SCREW, (M6x12), Flange	1		
17	10	882313	SCREW, (M6x16), Flange	1		
18		882512	COVER, Dust	1		
19		882444	BRACKET, Tension Spring	1		
20	12	882344	WASHER	5		
21	12	882643	WASHER	2		
22	13	882636	LOCKWASHER	2		
23	13	882637	LOCKWASHER	4		
24	11	882725	NUT, (M10)	2		
25	11	882664	NUT, (M12)	3		
26	10	882665	SCREW, (M10x60)	1		
27	10	882328	SCREW, (M10x30)	1		
28	10	882726	SCREW, (M12x55)	2		
29	10	882622	SCREW, (M12x55)	1		
30	10	882622	SCREW, (M12x55)	2		
31	10	882666	SCREW, (M12x35), With Lockwash	1		
32	12	882344	WASHER	1		
33	10	882624	SCREW, (M10x28)	2		
34	13	882637	LOCKWASHER	3		
35		865889T02	HOUSING, Flywheel	1		
36	23	99322	SPACER	2		
37		865329A02	MOUNT KIT, (Rubber)	2		
38		865933	PLATE, Block Off	1		
39	10	853466	SCREW, (M8 x 20)	2		
40	12	40023 17	WASHER	2		
41	12	40025 7	LOCKWASHER, (M8)	2		